



Hong Kong Government Recognized Service Supplier  
Approved Laboratory of The Woolmark Company

Members of :

American National Standards Institute  
American Society for Testing and Materials  
British Standards Institute

Hong Kong Association for Testing, Inspection and Certification Limited  
Hong Kong Toys Council

**TEST REPORT**

NUMBER: HKGH00957803

APPLICANT: 廣州市柏拉圖塑膠有限公司  
廣州南沙區橫瀝鎮大元工業區  
ATTN: 郭隆勝

DATE: Jan 12, 2010

SAMPLE DESCRIPTION:

ONE (1) SUBMITTED SAMPLE SAID TO BE **PVC SHEET**.

LABELLED AGE GROUP : NOT SPECIFIED.

PACKAGING PROVIDED BY : NO.

APPLICANT

COUNTRY OF ORIGIN : CHINA.

\*\*\*\*\*

TESTS CONDUCTED:

AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGE(S)

\*\*\*\*\*

REMARK : THE TESTING SCOPE OF THE EUROPEAN STANDARD ON SAFETY OF TOYS EN71 PART 2  
: 2006 + A1 : 2007 WAS APPLIES TO FINISHED PRODUCT ONLY. HOWEVER, THE  
TEST RESULTS OF THE SAMPLES **MET** THE RELATED REQUIREMENTS OF THIS  
REQUIREMENTS.

\*\*\*\*\*

FOR AND ON BEHALF OF :  
INTERTEK TESTING SERVICES HK LTD.

KAREN S.C. NG  
GENERAL MANAGER





Hong Kong Government Recognized Service Supplier  
Approved Laboratory of The Woolmark Company

Members of :

American National Standards Institute  
American Society for Testing and Materials  
British Standards Institute

Hong Kong Association for Testing, Inspection and Certification Limited  
Hong Kong Toys Council

**TEST REPORT**

NUMBER : HKGH00957803

TESTS CONDUCTED

1 FLAMMABILITY TEST

WITH REFERENCE TO EUROPEAN STANDARD ON SAFETY OF TOYS EN71 PART 2 : 2006 + A1 : 2007.

<u>CLAUSE</u>	<u>TESTING ITEMS</u>	<u>ASSESSMENT</u>
4.1	GENERAL	P
4.2	TOYS TO BE WORN ON THE HEAD	NA
4.3	TOY DISGUISE COSTUMES AND TOYS INTENDED TO BE WORN BY A CHILD IN PLAY	NA
4.4	TOYS INTENDED TO BE ENTERED BY A CHILD	P#1
4.5	SOFT FILLED TOYS (ANIMAL AND DOLLS ETC.) WITH A PILED OR TEXTILE SURFACE	NA

REMARK : P = PASS NA = NOT APPLICABLE

#1 = WASHING METHOD :  
THE TEST SPECIMEN WAS PRE-WASHED ACCORDING TO THE EN71-2 CLAUSE 5.4.1 BEFORE TESTING.

DATE SAMPLE RECEIVED : JAN 11, 2010  
TESTING PERIOD : JAN 11, 2010 TO JAN 11, 2010

\*\*\*\*\*  
END OF REPORT

